Lotus Europa S1 Parts Manual - Section D1 - Rear Suspension - Page 1
46R O22/02% 1

wolDs 46D €001 {

LUFN O80F
AQBW 16509
460 6008

e

ADBW 1609 Al el —
LUFN OBOF
46D 015 E%

XUFB 0840 oy

460 Oa

ADAW 3212
LUFN OS0F

.

o

.

Q

53 .r’" Fi T
A

XUFs 0512

Jasp 131-6)
lasp 132-(D)

46D S003
LOSW 0000

Y
Ay

1 51((

AOBW 1609
XUFB 0772 -2 TR
g
AOTW 1402 el
XUFB 0872 o
“.._.-
XUFB 0864 .
(&) VEH N2 4670001 < 46/0050 - 46D c:cmm.‘:-m A4ED 004(E)
46D 005(D)'— A46D COS (D) LOSW 0000
(USE IN PAIRS - UTILISEZ DEUX A DEUX), 46D 001
(B) vEH. Ne dg/oos1 - aag/oo4lc) L 36D 8002
- A4S/005(D) R 48J 8023

(USE 1IN PAIDS - UTILISEZ DEUX & DEUX), D_l

[T


http://www.go2pdf.com

Lotus Europa S1 Parts Manual - Section D1 - Rear Suspension - Page 2

M o o W Change Point
Item Lotus # = L Lim|lwm|la|o Description Notes
SlalHISIEIC|ICIe|SIE Bulletin Reference
46R6001 46R6001 2 |2 Tension Pin - Inner - Drive Shaft to Final Drive
46R6000 46R6000 2 {2 Tension Pin - Outer - Dive Shaft to Gearbox
46R026 46R026 Spacer Ring (3rd Oversize) (As Required)
W0102 w0102 Shim 0.005 ins. (All - As Required)
W0103 w0103 Shim 0.015 ins. (All - As Required)
46R005 46R005 4 |4 Yoke - Inboard Drive Shaft
46D6005 46D6005 4 |4 Universal joint
LUFNO7O0F LUFNO7O0F 2 |2 \ut - Nyloc or Stover - Reslient Mounting to Radius 716+ x 20 TP, 11/16" head
AO8W3212 A08W3212 2 |2 Washer - Resilient Mounting to Radius Arm
LUFNO50F LUFNO50F 4 |4 Nut - Resilient Mounting to Chassis 5/16" x 24 TPI, 1/2" head
AO5W1007 AO5W1007 4 la Washer - Resilient Mounting to Chassis /16" thick, 5/87 OD and 9/32
. . . 3/4" long, all thread, 5/16" x 24
XUFS0512 XUFS0512 4 |4 Bolt - Resilient Mounting to Chassis TPI, 1/2" head
046D6000 046D6000 2 |2 Resilient Mounting (Metalastic)
, . , 3/4" long, all thread, 5/16" x 24
XUFS0512 XUFS0512 8 |8 Bolt - Radius Arm to Wheel Bearing Housing TPI, 1/2" head
46D131-(G) 46D131-(G) 11 Radius Arm LH
46D132-(D) 46D132-(D) 11 Radius Arm RH
46D6003 46D6003 2 |2 Wheel Bearing - Rear Inner
LO5W0000 LO5W0000 8 |8 Washer - Radius Arm to Wheel Bearing Housing gg“ 5}2'&3‘.‘%"“ washer, 19/32
A08W1609 A08W1609 4 |4 Washer - Wheel Bearing Housing to Lower Link 1/16" thick, 1" OD, 1/2" ID
XUFBO0772 XUFBO772 2 |2 Bolt - Radius Arm to Resisient Mounting
A07W1409 A07W1409 2 |2 Washer - Radius Arm to Resisient Mounting
XUFB0872 XUFB0872 2 |2 Bolt - Wheel Bearing Housing to Lower Link Length 4 1/2", thread length 1
1/4", 1/2" x 20 TPI, head 3/4"
: . Length 4", thread length 1 3/8",
XUFB0864 XUFB0864 2 |2 Bolt - Wheel Bearing Housing to Damper 1/2" x 20 TP, head 3/4"
046D004(G) 046D004(G) 1 Rear Wheel Bearing Housing LH Up to Chassis No. 0050
046D005(D) 046D005(D) 1 Rear Wheel Bearing Housing RH Up to Chassis No. 0050
A046D004(G) A046D004(G) 11 Rear Wheel Bearing Housing LH From Chassis No. 0051
A046D005(D) A046D005(D) 11 Rear Wheel Bearing Housing RH Up to Chassis No. 0050
46D6001 46D6001 8 |8 Bush - Lower Link 29/32" long



http://www.go2pdf.com

Lotus Europa S1 Parts Manual - Section D1 - Rear Suspension - Page 3
46R O22/02% 1

wolDs 46D €001 {

LUFN O80F
AQBW 16509
460 6008

e

ADBW 1609 Al el —
LUFN OBOF
46D 015 E%

XUFB 0840 oy

460 Oa

ADAW 3212
LUFN OS0F

.

o

.

Q

53 .r’" Fi T
A

XUFs 0512

Jasp 131-6)
lasp 132-(D)

46D S003
LOSW 0000

Y
Ay

1 51((

AOBW 1609
XUFB 0772 -2 TR
g
AOTW 1402 el
XUFB 0872 o
“.._.-
XUFB 0864 .
(&) VEH N2 4670001 < 46/0050 - 46D c:cmm.‘:-m A4ED 004(E)
46D 005(D)'— A46D COS (D) LOSW 0000
(USE IN PAIRS - UTILISEZ DEUX A DEUX), 46D 001
(B) vEH. Ne dg/oos1 - aag/oo4lc) L 36D 8002
- A4S/005(D) R 48J 8023

(USE 1IN PAIDS - UTILISEZ DEUX & DEUX), D_l

[T


http://www.go2pdf.com

Lotus Europa S1 Parts Manual - Section D1 - Rear Suspension - Page 4

M o o W Change Point
Item Lotus # T o h o t g E % % Description _Notes
mlalalv|lElEIEIElSlE Bulletin Reference
AO8W1609 A08W1609 2 |2 Washer - Lower Link to Lower Link bracket 1/16" thick, 1" OD, 1/2" ID
LUFNOSOF LUFNOSOF 2 |2 hut - Nyloc or Stover - Lower Link to Lower Link 1/2" x 20 TPI, 3/4" head
46D015 46D015 2 |2 Intermediate Drive Shaft
46D6004 46D6004 2 |2 Outboard Drive Shaft (Rear Stub Axle)
LUFNO8OF LUFNO8OF 2 |2 Nut - Nyloc or Stover - Damper to Cross Beam 1/2" x 20 TPI, 3/4" head
AO8W1609 A08W1609 2 |2 Washer - Damper to Cross Beam 1/16" thick, 1" OD, 1/2" ID
XUFB0840 XUFB0840 2 |2 Bolt - Damper to Cross Beam fgf]‘ . ?ﬁ;‘i{dzs_lﬁz..'i”gé #&,{4
46D014 46D014 2 |2 Lower Link
46D007 46D007 2 |2 Rear Damper
26C010 26C010 2 |2 Road Spring - Rear
LUFNOSOF LUFNOSOF 2 |2 g;:n'p'\e‘}"oc or Stover - Wheel Bearing Housing to 1/2" x 20 TPI, 3/4" head
A08W2006 A08W?2006 4 |4 Washer - Wheel Bearing Housing to Damper 1/16" thick, 1 1/2" OD, 1/2" ID
46D148 46D148 2 |2 Spacer - Wheel Bearing to Wheel Bearing
36D6001 36D6001 2 |2 Wheel Bearing - Rear Outer
LO5W0000 LO5W0000 g |s VHV(?Lfsr:(negr:; Brake Backing Plate to Wheel Bearing Z)/gé’lS';rilfsc'll(Istht washer, 19/32
46D001 46D001 2 {2 Rear Hub
Thread: 3/8-24, Knurl Dia.:
36D6002 36D6002 8 |8 Wheel Stud .519", Length: 1.237", Shoulder
Length: .455"
4636023 4636023 2 |2 Brake Drum - Rear
W021 w021 2 |2 Spacer - Hub to Wheel Bearing
46D6007 46D6007 2 {2 Hub Retaining Nut
46D6006 46D6006 2 {2 Lock Washer
36D6000 36D6000 4 |4 Wheel Nut Thread: 3/8-24
46R022 46R022 Spacer Ring (0.405 ins. Undersize) (As Required)
46R023 46R023 Spacer Ring (0.410 ins. Undersize) (As Required)
46R024 46R024 Spacer Ring (1st Oversize) (As Required)
46R025 46R025 Spacer Ring (2nd Oversize 0.420 ins) (As Required)
LO5WO0000 LO5W0000 88 (s (s s s |s]s Washer - Spiit - Radi i ing |//64" thick split washer, 19/32*
plit - Radius Arm to Wheel Bearing Housing OD. 5/16" ID



http://www.go2pdf.com

Lotus Europa S1 Parts Manual - Section D1 - Rear Suspension - Page 5
46R O22/02% 1

wolDs 46D €001 {

LUFN O80F
AQBW 16509
460 6008

e

ADBW 1609 Al el —
LUFN OBOF
46D 015 E%

XUFB 0840 oy

460 Oa

ADAW 3212
LUFN OS0F

.

o

.

Q

53 .r’" Fi T
A

XUFs 0512

Jasp 131-6)
lasp 132-(D)

46D S003
LOSW 0000

Y
Ay

1 51((

AOBW 1609
XUFB 0772 -2 TR
g
AOTW 1402 el
XUFB 0872 o
“.._.-
XUFB 0864 .
(&) VEH N2 4670001 < 46/0050 - 46D c:cmm.‘:-m A4ED 004(E)
46D 005(D)'— A46D COS (D) LOSW 0000
(USE IN PAIRS - UTILISEZ DEUX A DEUX), 46D 001
(B) vEH. Ne dg/oos1 - aag/oo4lc) L 36D 8002
- A4S/005(D) R 48J 8023

(USE 1IN PAIDS - UTILISEZ DEUX & DEUX), D_l

[T


http://www.go2pdf.com

Lotus Europa S1 Parts Manual - Section D1 - Rear Suspension - Page 6

Change Point

o o @ w o
ltem Lotus # = L Lim|lwm|la|o Description Notes
AR EE R EE Bulletin Reference
XUFS0512 XUFS0512 g8 s lslslsls s Bolt - Backing Plate to Wheel Bearing Housing 3/4"long, all thread, 5/16" x 24

TPI, 1/2" head



http://www.go2pdf.com

